PB84-232495

Toxicity Treatability of Iron and Steel
Plant Wastewaters: A Resource Document

Research Triangle Inst.
Research Triangle Park, NC

Prepared for

Industrial Environmental Research Lab.
Research Triangle Park, NC

Aug 84

U.S. DEPARTMENT OF COMMERCE
National Technical Information Service

NTIS.



EBBU4-232495

EPA-600/2-84-137
August 1984

TOXICITY TREATABILITY
OF .
IRON AND STEEL PLANT WASTEWATERS
A RESOURCE DOCUMENT

by

Ben H. Carpenter, M. R. Branscome,
C. Wayne Westbrook, W. F. Gutknecht,
and Alvia Gaskill

Contract No. 68-02-3125

EPA Project Officer: David Sanchez
Industrial Environmental Research Laboratory
Research Triangle Park, North Carolina 27711

INDUSTRIAL ENVIRONMENTAL RESEARCH LABORATORY
[...]
Cyanide mg/L <0.02 <0.02 <0.02 <0.02
Total organics - pg/L ND 2.3 ND ND -
Lead ng/L 13.7 50.9" 39.1 10. 4 73.4
Nickel ug/L 691° 635° 653" 71.2° 89.1
Zinc g/l 28 77° 61.4 a4 28.3
Total metals pug/L 1,419 1,621 1,556 185 88
Toxicity, minnow, 96 h LCsy Nontoxic Nontoxic
Toxicity, daphnia, 48 h LCso Nontoxic Nontoxic

ND = None detected.

aWeighted combined universal mill and hot strip mill wastewaters.

Bexceeds toxicity limits, Table 4-4.



Plant

Primary scale pit

To hot strip mill system

Equalization

. Flocculation with
polymer

Surface skimmer

Discharge

s = Sample point

Figure 4-6. Hot forming slabbing mills—treatments and sampling.

38



6¢€

HOT FORMING, SLAB MILL, HOT STRIP MILL, AND CENTRAL TREATMENT:

TABLE 4-17. POLLUTANT REDUCTION, PLANT A
Slab Pretreated
mill h°221;]’ Hot strip mill Central treatment Percent
Component Units PSP » roll mill » PSPZa; PSP4; bST-CL; CT; SB; RC reduction
A A A A
Flow m3/min 37.9 78 102.2 65.9 284 416
pH S.U. .9 7.6 7.6 7.7
Ammonia mg/L .2¢ <0.4 <0.4 .396 <0.4 Ni T
0il1 and grease mg/L 51.5 153 23.7 11.5 60.1 17.8 70
Phenol (4AAP) mg/L <0.06 <0.06 <0.06 <0.06
Residual chlorine mg/L <0.2 -- -- .2
Total suspended solids mg/L 94 ' 58.9 76 15 59.6 85
Benzene ug/L ND ND ND ND
Naphthalene pg/L ND ND ND ND
Benzo(a)pyrene pg/L ND ND ND ND
Tetrachloroethylene Qg/L ND ND ND ND
Cyanide mg/L <0.02 <0.02 <0.02 <0.02 <0.02
Total organics pug/L ND ND ND ND
Lead pHg/L 67°¢ 35°¢ 8.9 67°¢ 37.3° 13 65
Nickel ng/L 178 25.6 24 178°¢ 80.7¢ <19 76
Zinc ug/L 57¢ 32.3 <28 57¢ 39.8 <28 30
Total metals Hg/L 601 173 118 600 309 123 60
Toxicity, minnow, 96 h LCso 100% sur- 100% sur-
vival in 64% vival in 64%
Toxicity, daphnia, 48 h ECg, Could not >32
calculate

ND = None detected.

PSP2 collects wastewater from the roughing strands of the plants'

Total from these sources to control treatment.

CExceeds toxicity limits,

Tabl

e 4-4.

hot strip mill.



Samples were taken after the scale pit and after final treatment.
Table 4-18 shows no toxicity for minnows in both the raw and treated waters.
Lead and nickel were slightly above toxic limits in the raw and treated
waters, and zinc exceeded limits in the raw wastewater.

Conclusions

Wastewaters from slabbing mills tested were nontoxic to minnows and from
only moderately toxic to nontoxic to daphnia.

4.7 SECTION MILLS

Figure 4-7 shows the treatment systems and sampling points for the sec-
tion mill wastewaters studied. Plant A recycled 98% of its treated wastewater.
Treatment consisted of collection of process waters in a scale pit, with oil
skimming; clarification, dilution with noncontact cooling water from various
mills, cooling and recycle. Makeup, if needed, was added at the cooling .
tower. A 2% blowdown was discharged. ' ’

Production was 562 MTD during the tests (44% of capacity). Flow was
3.8 m3/min (50% of design). '

Samples were taken after the primary scale pit and after the clarifiers.
Test results shown in Table 4-19 indicate no toxicﬁty'for minnows for both raw
and treated waters. Very slight toxicity for daphnia was reported, in limited
fashion, as "could not calculate."

Plant £'s section mill wastewater treatment system collects process water
in a primary scale pit where o0il is skimmed off. The effluent is sent to a
cooling tower and thence to recycle. A blowdown from the scale pit goes to
central treatment, where collected waters from many plant sources are received,
some after preliminary treatment. The central treatment proceeds thfough
equalization, -neutralization, flocculation with polymers, and clarification
with surface skimming. V

Samples were taken at the equalization basin and after the final clarifier.
Table 4-20 shows that the section mill raw wastewaters were not toxic to
minnows before or after oil skimming. Toxicity to daphnia was very low. The
central treatment total influent was very toxic with an LD5y, of 2.4 for minnows
and an LCgo of 0.1 for daphnia. Ammonia, residual chlorine, lead, nickel, and
zinc all exceeded the toxic Timits. Considerable reduction in toxicity occurred

40



Plant

Bar Mill Section Mill

A E
Primary scale pit o °
Surface skimmer °
Central treatment, equalization .o
Flocculation with polymer .
Flocculation with aluminum .
Flocculation with lime o
Acidification °
Clarifier °. o
Cooling tower o
Recycle _ .
Discharge , .

s = Sample point

Figure 4-7. Hot forming section mills—treatment and sampling.

41



47

TABLE 4-18. HOT FORMING SLAB MILL: PRIMARY POLLUTANT REDUCTION, PLANT B

Percent
Component Units PSP E FLP SS reduction

. A ‘ A
Flow m3/min 18.9 18.9
pH s.u. . 6.0 6.0
Ammonia ‘ mg/L <0.4 <0.4 -
0il1 and grease mg/L 134 _ 73.4 48.2
Phenol (4AAP) mg/L <0.02 . . <0.02 -
Residual chlorine mg/L <0.2 - <0.2 -
Total suspended solids mg/L 250 22 91.2
Benzene pug/L ND ' ND
Naphthalene » Hg/L ND ' . ND
Benzo(a)pyrene Hg/L ND . ND
Tetrachloroethylene pg/L ND - ND
Cyanide mg/L <0.02 . ‘ <0.02
Total organics pg/L ND . ) ND
Lead ug/L 1162 N 37.9° 67
Nickel ng/L 1572 : 101% 36
Zinc ng/L 131° <10 ' 92
Total metals pg/L 792 S 198.6 75
Toxicity, minnow, 96 h LCso 100% sur- - 100% survival

vival in ~in 100% effluent

100% effluent

Toxicity, daphnia, 48 h EC5o  100% survival - 100% survival
in 100% effluent in 100% effluent

ND = None detected.

dExceeds toxicity limits, Table 4-4.



1374

TABLE 4-19. HOT-FORMING BAR MILL: POLLUTANT REDUCTION, PLANT A
‘ + Percent
Component Units PSP; FLP; FLA; FLL; A; CL; CT; RC reduction
A A
Flow m3/min 3.8 3.8
pH . S.U. 8.1 . 8.0
Ammonia. mg/L <0.4 <0.4
0il1 and grease mg/L - 57 ‘ 17.2 70
Phenol (4AAP) mg/L " <0.02 0.03
Residual chlorine mg/L 0.2 ‘ <0.2
Total suspended solids mg/L 110 '. ‘ 24 78
Benzene . pg/L ND . ' ND
Naphthalene pg/L ND ' ND
Benzo(a)pyrene pug/L ND ' ND
Tetrachloroethylene pg/L ND : ND
Cyanide " mg/L <0.02 <0.02
Total organics pug/L ND , ND
Lead pg/L 112° 20 82
Nickel ng/L 742 15 80
Zinc pg/L <28 <28
Total metals pg/L 284 97 66
Toxicity, minnow (96 h) LCso 100% sur- ‘ 100% sur-
vival in 100% vival in 100%
Toxicity, daphnia (48 h) ECso Could not Could not
calculate calculate

ND = None detected.

aExceeds toxicity limits, Table 4-4.



1A%

in 100%

in 100%

TABLE 4-20. HOT-FURMING, SECTION MILL; POLLUTANT REDUCTION, PLANT E
. Central treatment Percent
Component{ Units PSP; SS ; RC; CNT CPT;CYPT; E; NC;NA;FLP;CL;SS reduction
A A - A
Flow m3/min 7.6 7.6 2.6 2.6
pH ‘S.u. 7.9 7.8 10.9 7.51
Ammonia mg/L 1.8°  <0.4 (78)3 4.6° 5.80 -
0il1 and grease mg/L 16.6 3.2 (88) 34.1 <1 97
| Phenol (4AAP) mg/L 0.03 <0.02 (33) 0.11 0.07 36
Residual chlorine mg/L <0.2P <0.2P <0.2° <0.2P
Total suspended solids mg/L 101 61 (40) 1,046 11 98
Benzene pg/L ND - ND ND ND
Naphthalene ) pg/L ND ND: 76.3 ND
Benzo(a)pyrene pg/L ND ND . ND ND
Tetrachloroethylene pg/L ND ND ND ND
Cyanide mg/L <0.02 <0.02 0.04 0.04
Total organics pg/L ND ND 83.7 11.9
Lead ug/L 31° 2.1 (22) 66.6° 1.9 >97
Nicke] wo/L 9,350 5,840 (38)° 62,500° 326P 99.
Zinc pg/L 350° 270 (21)P 9oP <20 78
Total metals pg/L 10,333 6,488 (37) 232,746 492 99.
Toxicity, minnow, 96 h LCso Nontoxic Nontoxic 2.4 65% survival in
‘ 100% sample
Toxicity, daphnia, 48 h ECso 80% survived 60% survived 0.1% 38%

ND = None detected.

a . ' s .
Values in parentheses are cumulative reductions.

bExceeds_toxicity Timits, Table 4-4.



through the system, and the final effluent showed 65% survival for minnows in
pure wastewaters, plus an LCgo of 38% for daphnia. Ammonia, chlorine, and
nickel are suspected sources of this toxicity.

Conclusions

Section mill raw wastewaters tested were not shown to be toxic to minnows.
They were slightly toxic to daphnia. Treatments applied included sétt]ing,
skimming, clarification, and central treatment (along with other wastewaters).
No reduction in toxicity was observed for central treatment, of course, under
the circumstances.

4.8 PICKLING

Figure 4-8 shows the treatment systems studied and the sampling points
for pickling operations. Plant F used a combination of sulfuric, nitric, and
hydrofluoric acids in these operations. Acidic rinse waters and fume scrubber
waters flow to an agitated equalization tank for treatment with 1ime to a pH
of 8-9. This was followed by: clarification after polymer addition, dilution
with noncontact waters, and discharge. ‘

During the study production exceeded rated capacity for the combined
acids lines and equaled 15% of capacity for the sulfuric acid line. The
overall production was 1,232 MTD. Wastewater flow was 2.3 m3/min (retention
time 8 h in each clarifier).

Samples were taken at the equalization tank and after the c]ariffer.
Table 4-21 shows the raw wastewaters to be very toxic to both minnnows and
daphnia. Ammonia, nickel, and zincAcoﬁcentrations were excessive and pH was
low in the raw waters.

Treated waters were nontoxic to minnows, and 75% of the daphnia survived
in 100% sample. Metals content was reduced 99.7%. Ammonia was somewhat high
as was nickel.

Plant B used only hydrochloric acid in pickling operations. Collected
wastewaters from rinses, fume scrubbing, and miscellaneous process usage wersa
pumped to the cold rolling wastewater treatment system. Flows during the
study were 3.8 m3/min (67% of normal). Production averaged 1,361 MT per turn.

The cold rolling treatment system received waters from temper mills,

slitters, grinders, and the pickling units. The combined waters were subjected

45



Plant

s = Sample: point

Figure 4-8. Pickling—treatments and sampling.

46

Combination HCI
F B
Surface skimmer Pickling wastewater s
Cold rolling wastewater s
® ;(waters combined)
Equalization s °
Air oxidation °
Neutralization with lime ° o
Flocculation with polymer °
Clarifier | °s °s
Thickener o
. Discharge ° *



Ly

TABLE 4-21. PICKLING: POLLUTANT REDUCTION, PLANT F, COMBINATION

Percent
Component Units ’ E; NL; cL - reduction
A ' A
Flow m3/min 2.3 2.3
pH S.u. 2.45 7.45
Ammonia mg/L 1.9 1.9
0i1 and grease mg/L 1. 2.4
Phenol (4AAP) mg/L <0.06 <0.06
Residual chlorine mg/L © <0.5 <0.5
Total suspended solids mg/L 169 : 6 . 96.4
Benzene Hug/L ND ND
Naphthalene _ ug/L ND - ND
Benzo(a)pyrene pg/L ND ND
Tetrachloroethylene pg/L ND ND
Cyanide _ mg/L  0.02 <0.02
Total organics ’ pg/L 2.8 ND
Lead ug/L 8.2 2.4 71
Nickel pg/L  14,900° ' 65.2°2 99.6
Zinc Hg/L 728 17 A 76.4
Total metals Hg/L 56,881 . 190 99.7
Toxicity, minnow, 96 h LCso 6.9 Nontoxic
Toxicity, daphnia, 48 h ECso 4.3 75% survived

in 100% sample

ND = None detected.

dExceeds toxicity limits, Table 4-4.



to oil skimming, air oxidation of ferrous ions to ferric ions, neutralization
with lime, clarification after polymer addition, and discharge to receiving
waters. Samples were taken of the raw pickling wastewater, the cold rolling
mill discharge after the surface skimmer, and combined streams after clarifica-
tion. Production was above average at 1,430 MTD. Wastewater flow was 1.9 m3/
min (83% of average). Holding time in the clarifiers was 48 min.

Table 4-22 shows Tow toxicity for the raw cold rolling wastewaters and
the final treated waters. Eighty to 100 percent of the minnows survived. . All
the caphnia were killed in 95% waste, probably due to additives that were not
determined in the analysis, although nickel was excessively high and and pH
was low in the raw waters, as was ammonia.

Conclusions

Raw wastewaters from pickling showed high biotoxicity ﬁo both test organisms.
Treatment with 1ime and clarification reduced the toxicity substantially in
one syétem. Blending the cold rolling wastewaters and flocculation by inter-
nally generated ferric ions, addition of lime, and clarification practically
eliminated the toxicity of the combined wastes to minnows.

4.9 COLD' FORMING

Figure 4-9 shows the treatment systems and sampling points for the cold
forming wastewaters studied. Plant A's recycle system has already been described.
Pretreatment of the wastewater prior to passage to the hot forming treatment
system of this plant included a primary scale pit with oil skimming.

Plant A's once-through systeﬁ is separate. Collected waters from roll
cooling and lubrication with animal tallow are sent to an oil separation
basin. 0il1 is skimmed, and the waters flow to a central treatment system and
discharge. ‘

Samples were taken at the inlet and outlet of the oil separation basin.
Performance of the central treatments was not assessed.

Production was 753 MTD (60% of capacity). Total water flow was estimated
at 0.56 m3/min (75% of normal). -

Table 4-23 shows the raw waters to be nontoxic to minnows. The toxicity
to daphnia was indeterminate on the raw waters and high at 4.2 on the skimmed
sample. Suspected causes are the high o0il and grease and other organics.

48



6%

PICKLING AND COLD ROLLING:

TABLE 4-22. POLLUTANT REDUCTION, PLANT B, HC1
Pickling Cold
rinse and rolling Percent
Component Units scrubber discharge SS; FLF; A; AO; NL; FLP; CL reduction
’ A A A A
Flow m3/min 3.8 1.9 5.3 5.3
pH S.u. 1 6.5 - 5.0
Ammonia mg/L 2.5° - - -
0i1 and grease mg/L 27.7 885 - 4.3 98.6
Phenol (4AAP) mg/L 0.04 - - - -
Residual chlorine mg/L <0.22 - - - -
Total suspended solids mg/L 7 55 - 9 60
Benzene Hg/L ND ND ND ND
Naphthalene ug/L ND ND ND ND
Benzo(a)pyrene ug/L - ND ND ND
Tetrachloroethylene Hug/L ND ND ND ND
Cyanide mg/L <0.02 - - -
Total organics Hg/L ND .2 3.2 .
Lead ug/L 15.1 7.6 17.2 <1.9 85
" Nickel pa/L 375° '98.2% 1997 12.3 9%
Zinc ng/L 1262 46 912 <10 90
'Total metals pg/L 1,900 365 835 84 90
Toxicity, minnow, 96 h LCso 8.84 . 80% sur- 100% sur-
vival in vived in
© 100% waste 100% waste
Toxicity, daphnia, 48 h ECso 90% killed 100% killed 100% killed
in 6.25% in 95% waste in 95% waste

%Exceeds toxicity limits, Table 4-4.



Plant

Recycle Once Through
A A

Once Through
B

Primary scale pit °

Settling basin | | o
Surface skimmer . °

To hot forming hot strip mill
system at floculation with
polymer ' e
Central tfreatment .
Flocculation with lime chloride
Air oxidation
Neutralization with lime
Flocculation with polymer
Clarifier °
Central treatment settling basin ° _
Discharge .

s = Sample point

Figure 4-9. Cold forming—treatments and sampling.

50

®
Raw wastewater

s .
Pickling wastewater
added



1S

TABLE 4-23. COLD FORMING, ONCE-THROUGH TANDEM MILL: POLLUTANT REDUCTION, PLANT A
a Percent
Component Units SB; SS; CNT reduction
A A
Flow m3/min 0.6
pH S.u. 8.0
Ammonia mg/L - -
0il1 and grease mg/L 566 217 62
Phenol (4AAP) mg/L
Residual chlorine mg/L
Total suspended solids mg/L
Benzene Hg/L ND ND
Naphthalene Hg/L 30 32.4 -
Benzo(a)pyrene Hg/L ND ND
Tetrachloroethylene pg/L 3.6 5.1 -
Cyanide mg/L - - -
Total organics pg/L 80.1 88.9 -
Lead ng/L a2P " 10 76
Nickel Hg/L 37.3 11 71
Zinc ug/L <28 <28 -
Total metals pg/L 206 87 58
Toxicity, minnow, 96 h LCso 100% sur- 100% survival
vival in in 100% waste

100% waste
Toxicity, daphnia, 48 h EC;, could not 4.2

be cal-

culated

ND = None detected.

a -
Not the central treatment system samnled, see Tahle 4-18"

bExceeds toxic limits, Table 4-4.



~Plant B's cold rolling wastewater treatment was discussed in Section 4.8,
Pickling.

4.10 HOT COATING

Figure 4-10 shows the treatment system and sampling points for the hot
coating wastewaters studied. Waters from rinsing acid, alkali, and electro-
lytic cleaner were collected along with fume hood scrubber waters, and sent to
equalization, where spent pickling solution was added. Overflow passed to a
blending tank where recycled underflow from the clarifier and effluent from
the vacuum filter were added. The mixed waters passed to neutralization where
lime and polymer were added, then to a clarifier (holding time 3 h). The
overflow was discharged. At equalization, the pH was held at 4.5 by lime
addition.

During the study, flow was 4.9 m3/min (80% of normal). Production averaged
1,172 MTD (69% of average). |

Samples were taken after equalization and after clarification.

Table 4-24 shows that the raw waters were highly toxic to minnows and to
daphnia. The treated waters were nontoxic, although the ammonia and zinc
concentrations exceeded toxicity limits.

Conclusions

The flocculation with lime and clarification effectively reduced waste-